spare part list

TTI Model No. : 090310004

Spare Part Listing

Homelite

Uncountrolled copy
for reference copy
D.C.C)

SPL Sertal No.: TR-2009031301

Description: 26CC SIMPLE START SOLID CURVED TRIMMER \ HLT26CDNB Non-CE

Customer No./Model No.:

HLT26CDNB

Revision ECR No. Effective Date

Checked By

Change Description_ Details

01 HL-ECR0903036

MAR-18-2009

Huang jia ming

Design released

Form No.:NPIFO017-At




Spare Part List

HLT26CDNB(090310004)

090310004 Spare part List

TR-2009031301

ITEM | TTIPIN COMPONENT NO. DESCRIPTION QTY | Availability REMARK
1 300799006 |26CC CE POWER HEAD \ Non-CLUTCH 1 ;
2 660634001 |ST SCREW,STEEL # 8-16 x 5/16" 1 : .
3 675029002 |NUT.HEX, M6x1,BLACK OXIDE 1 : Homelite
4 860697002 |ST SCREW, MBx1x20 1 - Uncontrolied copy
5 308740008 |CURVED LOWER BOOM HOUSING ASS'Y WITH LABE_ 1 - for reference copy
51 570087001 |PLASTIC,FOAM HANDLE GRIP-TUBE 1 - (D.C.C)
52 | 638377001 |STAMPING,CURVED BOOM TUBE 1 /
53 | 570088001 |PLASTIC.BOOM LINER-EXTRUDED 1 / :
54 620545001 [FLEX SHAFT 1 * Need spedial fixture fo assembly
55 638001001 |STAMPING,CLAMP 1 * together,suggest to buy item 5.
56 | 660647001 |SCREW, #10-32 X RF-3 HEX 1 -
57 | 508032001 |BEARING ASSY 1 7
58 | 040654044 |WARNING L ABEL ON SHAET (lower) 1 v
6 631055004 |COMBINATION WRENCH \ LONG HEAD 1 .
7 308744001 |GRASS DEFLECTOR SHIELD ASS'Y 1 -
7.1 678034001 |1/4-20 NUT,WING 1 -
72 | 678008001 |FLAT WASHER 1 :
73 | 660643009 |SCREW CAP HEX HD \ 1/4-20 UNC-2A L=45mm 1 ]
7.4 | 308052006 |GRASS DEFLECTOR & BLADE 1 -
7.41 | 638020003 |BLADE GUT-OFF i T INeed special fixture to
7.42 | 518028001 |DEFLECTOR SHIELD 1 7 :
743 | 678028001 |RIVET SEM-TUBULAR 2 / ,f"‘."f)em'f['y tofither’suggeSt
744 | 940230072 |SHIELD WARNING LABEL 1 * 0 buy ftem /.
8 308042002 |SPOOL RETAINER RH TH Y -
9 308743002 |CUTTING HEAD ASS'Y g -
91 308746002 |HUB W/ EYELET ASSY 1 -
92 | 678022001 |SPRING COMPRESSION 1 -
9.3 | 900890003 |CUTTING LINE.DIA 0.08" & L=2.9MT 2 :
94 | 516716001 |PLASTIC.MIGHTYLITE SPOOL 1 >
10 308741001 |ASSIST HANDLE ASSEMBLY-7/8" 1 ;
101 | 660643000 |SCREW CAP HEX HD \ 1/4-20 UNC-2A L=45mm 1 -
102 | 518674001 |PLASTIC ASSIST HANDLE-7/6" 1 :
103 | 678008001 |FLAT WASHER 1 -
104 | 518949001 |PLASTIC,WING NUT.1/4-20 1 -

940299292 |LABEL \ 090028001 SOUND PRESSURE, 1 *

941492001 |RATING LABEL 1 *

940325001 |LABEL, INSPECTED 1 *

910938001 |GIFT BOX 1 -

961091002 |INSTRUGTION SHEET 1 -

961091001 |2LGS MANAUAL 1 .

Homelite-76ML 2 STROKE LUBRICANT \ RED BOTILH
901405002 |& BLACK COVER \ CE 1 .

Form No.:NPIFO017-A1




Spare Part List HLT26CDNB{090310004) TR-2009031301

Spare part list for engine 309792006 Homellte

1 660970001 |{SCREW.TAPTITE THR,FORM M4x16mm 4 - Uncontrolled copy
for reference copy

2 308671013 |STARTER HOUSING \ NO-CLUTCH 1 * (D.C.C)

2.1 518520001 |PLASTIC,TRIGGER 1 ! M

2.2 270032001 |{THROTTLE CABLE 1 !

2.3 638033001 |SPRING & CONTAINER 1 /

2.4 518501001 |PLASTIC,PULLEY 1 !

2.5 638380001 |STAMPING,PULLEY RETAINER 3 / Need special fixture to

2.6 660967001 |SCREW,PULLEY RETAINER 3 / assembly together

2.7 200840002 |STARTER ROPE 42" 1 /

2.8 518502001 |PLASTIC,GRIP,STARTER 1 /

2.9 308672001 |[FRONT HOUSING ASM 1 /

210 | 940755004 |MIGHTY LITE LOGO LABEL 1 *

3 638348001 |DRIVE CONNECTOR 1 *

4 . | 631040001 |STAMPING,FLAT WASHER 1 *

5 308811001 |ROTOR & PAWL ASS'Y 1 *

B 308891001 |SHORT BLOCK ASS'Y 1 *

6.1 308591002 |SHORT BLOCK ASS'Y WITHOUT COVER 1 *

6.1.1 | 308676001 [CYLINDER & BEARING & SEAL ASS'Y 1 /

6.1.2 | 620530001 |SHAFT,MAIN \ 26cc CRANKSHAFT USE 1 ! Need special fixture to

6.1.3 | 678382001 [C-CLIP,RETAINING 1 / assembly together,suggest

6.1.4 | 308679001 [CONNECTING ROD & PISTON ASS'Y 1 / . ’

61.5 | 308979001 |CRANKSHAFT COUNTER WEIGHT WITH PIN ASS'Y [ 1 / o buy item 6.

6.1.6 | 678382001 [C-CLIP,RETAINING 1 /

8.2 901550001 |GASKET,CRANKCASE COVER 1 *

6.3 638337001 |CRANKCASE COVER 1 *

6.4 660025003 |ST SCREW,T20 M4x12mm 6 *

7 870174001 |SPARK PLUG Wf NON-CEMENTE \RCJ6Y 1 *

8 308863001 |ELECTRICAL LEAD ASS'Y 1 *

9 660638003 |SCREW, #10-24x 2 1/8 \ BLK 2 =

10 308990004 |MUFFLER ASS'Y \ 26CC NO-CATALYZE 1 =

11 901452001 |GASKET MUFFLER 1 *

12 901551001 |GASKET,INTAKE 1 =

13 518497001 |PLASTIC,HEAT DAM 1 *

14 518685001 |PLASTIC BAFFLE PLATE 1 *

15 001552001 |GASKET,HEAT DAM 1 *

16 308054013 |CARBURETOR 30CC SIMPLE STARTIRUIXING 1 *

17 518766001 |PLASTIC BASE AIR BOX 1 *

18 660454007 |SCREW,AIR BOX MOUNTING 2 =

19 518777002 |PLASTIC, AIR BOX COVER \ BLACK 1 *

20 518504001 |PLASTIC REAR HOUSING 1 *

21 660466001 [SCREW PLASTIC T20 M4x18 4 o

22 850108003 [IGNITION MODULE-ADV.TIM W/C 3 SEC KILL 1 4

23 660968001 [SCREW,SELF TAPPING 2 -

24 760700002 [SWITCH,LOCAL SUPPLIER WITHOUT COVER 1 *

25 660970002 |SCREW,M4,FUEL TANK MOUNTING 3 *

26 308675005 |FUEL TANK AND CAP ASSEMBLY 1 *

26.1 308682002 [FUEL TANK ASM 1 *

26.2 | 308680003 |FUEL CAP ASSEMBLY 1 * Suggest buy the assembly

26.3 940299343 {LABEL FUEL MIXTURE i * item 26 together.

26.4 | 940638004 |LABEL TAG\FUEL RATIO 1 *

27 941492002 |SIMPLE START LABEL 1 *

Note: * means can provide as spare part
/ means can't sell seperately

Form No.:NPIFQ017-A1 3




| 2

7 ¢

T0uwH- G 30-NON NG IS,

aluzLy} d

B0/%a721 WA A

SENEL 2032|3300 18 G3nuide
80752721 HIH

Sidli[3lvd A8 032300

YIIUTAY HLUON JAOHO 1LL BO/F2/21 KO

a1y A4 L]

SHdvEY

I NDILH3530

HIANAN 1Hvd

(NG 35N

A3SVHIENL SY

[ —ra0 o wGIEL T aBnRI 5393 [

;00012060 |

oo
Siluy B3tz 10
o i

Ftaueug]

$8T-N_S2-01 gog

0L 3NDYOL

Q3L1IWE3E SNOISiATE TRNNYH ON

LNIWNZQO 03Zi¥3LNgHED

GO/B17£0 Hr 4208 060 7]

£0/92/20_HOHAX] REELENENIITICED]

[EREEF I E |

NQILJIH353d

SNOISIATY

4 NOILLDEMGd, “LNIEND KL
|30 L _ _H,_ZOJ.SW_ - = & BT il
1 1 €060 TERI-HETIIL 3
e o_ Y000 IE060 s_.,__.s_ ¥ EM 434 gnieudiol 9GS

0 = 30vd SIHL NO SNOISNIWIG WL0L
0 = 39¥d SIHL MO SNQISNINIT (D LOL
SNOILOIISNI HOPYW ONY TYDILIND SMISSTHAQY WOJ JONVENSSY KLITYO 335'I

$53LON

887~N OF-0%
0L 3nQHoL

£87-Ni D2-91
QL 30YOL

g#'0%  joonl-aoe
£08-089
0£9-00%
005 -00%
00p-S1E
S1€-082
052-08|
08| =021
oa1-08
08-05
O «DE
0F-01
o

WGi
NOISIAID
o [WL3IA ¥04 IDNTAIT0L
G2 [LRANING RuMBER
1

090310004




